NORTHCOUNTRYGOLD

Committee Bay Project

Hayes Camp

Waste Water Treatment System Management Plan

Revision 2

North Country Gold Corp.
February 2017




1.0 Table of Contents

1.0  Table Of CONENIS ....coo i 1
2.0 DOCUMENT CONTROL ...uttiiiiiiiiiiiiiitiiitee ettt e e ee e e e 3
3.0 COMPANY AND PROJECT BACKGROUND ........ccutiiieeeiiiiiiiiiiieeee e 4
4.0 BACKGROUND.... .ottt ettt e e e e s s e e e e e e e s s nn b eaaaeeeeeannnseeeeees 5
5.0 INTRODUCTION . ..iiiiiiiittii ittt e e e e e e e s e e e e e e e e e e asassbaeeaaaaeeas 5
6.0 WASTEWATER COLLECTION.....cciiiiititiiitie e eeeitieeee e e e e e e e e nnnneeeeee s 6
LI R T Y= L PP 6
6.2 BlaCK WALEr (SEWATE)......eiiieiiiiiiiiteii ettt e e e e e e e e e e a e 6
[...]
An investigation will be initiated to identify the cause of effluent anomalies. This will
involve a review of maintenance logs and records. A Sanitherm technician will be
contacted and if necessary mobilized to site.

14.0 TRAINING

14.1 Operators

NCGC will ensure that WWTS supervisors and personnel are trained appropriately in the
operation, maintenance, fault diagnosis, record keeping, monitoring and sampling of the
WWTS

14.2 Camp population

NCGC will ensure that all employees, contractors and visitors are made aware of the
limitations of the WWTS and that plastics, rubber, sanitary supplies, non-biodegradable
materials and chemicals are not disposed in sinks of toilets.

15.0 SHUT DOWN

During temporary or seasonal shut downs, NCGC complete a WWTS shut down
procedure. In summary, this will comprise the following:

e Wash-cars and washroom facilities will be shut down and isolated

o  Greywater from the kitchen and dry will be diverted to covered sumps (with
grease traps) and pacto toilets will be used by shut down crew

e Lines will be drained and transfer tanks pumped into WWTS
o  WWTS will process all contained wastewater
e All biomass sludge will be pressed and processed

o WWTS tanks and plumbing will be drained of any residual unprocessed
wastewater and stored within sealed drums for subsequent treatment.

NCGC Waste Water Treatment System Management Plan — November 2014
14



16.0 EMERGENCY CONTACTS

NORTH COUNTRY GOLD CORP

Bryan Atkinson Project Manager Phone (780) 919-6086
Site Office? Camp Manager (24 hrs) Phone *TBA*
Dave Smithson Vice President Exploration Phone (778) 729 0600
Michael Henrichsen Chief Executive Officer Phone (778) 729 0600
TERRITORIAL / FEDERAL ENVIRONMENTAL CONTACTS
Phone (867) 920-8130
24-Hour NU/NT Spill Line Fax (867) 973-6924
Email spills@gov.nt.ca
. . . Phone (867) 222-8458
AANDC Manager of Field Ops Erik Allain Fax (867) 979-6445
AANDC Water Resource Officer Eva Paul Phone (867) 222-6490
Government of Nunavut Pollution / Air quality Phone (867) 975-7748
(Department of Environment) Fax (867) 979-5981
Curtis Didham Phone (867) 975-4644
. : i . . Phone (867) 982-3310
Kitikmeot Inuit Association Senior Lands Officer Fax (867) 982 3311
Fisheries and Oceans (DFO) Phone (867) 979-8007
. . Phone (867) 360-6338
Nunavut Water Board Phyllis Beaulieu Fax (867) 360-6369
OTHER CONTACTS
Clean Harbors (Field OPS) Mark Feltham Phone (780) 940-0575
Clean Harbors (OPS Manager) Kurt Stogrin Phone (780) 217-5130
Health Centre Repulse Bay Phone (867) 462-9916
Stanton Regional Hospital Yellowknife Phone (867) 920-4111
Poison Control Centre Phone 1-800-567-8911
Yellowknife Fire Department Phone (867) 873-2222
WSCC 24 hr hotline for injuries Phone 1-800-661-0792
WSCC Chief inspector of mines Peter Bengts Phone (867) 669-4412
WSCC Inspector Martin Van Rooy Phone (867) 979-8527
Emergency Phone (867) 462-1111
RCMP Repulse Bay Non-emergency Phone (867) 462-0123
Discovery Mining Services Phone (867) 920-4111
Ookpik Aviation (Baker Lake) 24 hour number Phone (867) 793-4720
Ken Borek Air (Rankin Inlet) Phone (867) 645-2535
Custom Helicopters (Rankin Inlet) Residence (24 hr number) Phone (867) 645-3885
Great Slave Helicopters Phone (867) 873-2071

2 The name and contact details for the site office will be provided each year once communications
and a phone number have been established

NCGC Waste Water Treatment System Management Plan — November 2014
15




17.0 REVIEW

NCGC will conduct annual reviews of this document to address changes in technology
and operational practises. Changes will be implemented upon approval from the NWB.
Contact details and information will be updated as required and distributed accordingly.

NCGC Waste Water Treatment System Management Plan — November 2014
16



APPENDIX 1

Sanitherm Wastewater Treatment System Design Plans



EQ SA
SLUDGE FILTER FILTER FILTRA
BLOWER BLOWER HOLDING FEED PRESS TANK
D TANK  PUMP
- Fa i
ot | 1) | '
PR D ‘ - € € ; P
=
U
! ER n' v ]
F i > EFFLUENT
¢ - 4
T
E
R
e v |G beolos il | g g N
EQUALIZATION EQ ANOXIC MBR MEMBRANE RECYCLE PERMEATE EFFLUENT WASH
TANK PUMP TANK TANK MODULE PUMP PUMP TANK WATER
PUMP
A IE
SANITHERM INC O COUNTRY GOLD WASTE WTER TREATMENT PUT - m?
mw’ﬁmﬁnﬁmm = NOATH COUNTRY GOLD CORP |' 4

L -

DATE DESCRPTION

K MG - 1Y%

Al wwpler Berusr

FLOW DUAGRAM - PROPOSED EQUIPMENT

ol i (e
Keo, |* [Z7novaone] N1 [= - seLsooosserps

THES DRAWING, TS SPECFICATIONS AND DESIGNS, [5 THE PROPERTY OF SANTHERM NC. AND [S SUBLECT TO RETURN UPCN RECUEST. IT 25 SUBMTTED ON THE CORDITION THAT IT WILL NOT BE LISED OR REPRODUCED IN ANY WAY WITHOUT SANITHERAS WRITTEN APPROVAL




40’

i ol e PRI

12 752 9 —1 02 14 —4 35 —4

4'=2 173" 5 -5
| 57—6 i
INFLUENT BULKHEAD ROOF
/7OPENNG

@ o = ) : S = = = T > = = = s @

: = { e T-0501 T-0301 T_0701

Lo EQTank >—Geod A Reactor Anoxic
E'JH P-0602 = 1 Tank Membrane Tank
DIFFUSER | | s 2'—9
J!L ARRAY g;_| PUMDS P-0501 P i = ] DIFFUSER (submerged) Effluent
P P—osoz , Umps H ARRAY Tank
AR [I— P-0502 w . == .
& ||, : >
P_0202 ﬂﬂlﬂ:lﬂ)
H]EE Screen . T w _w ]
- o P—0101
R R e/ | = g = | 7-0102 !
'ﬁ@: E el H \ @
et
SC—0201 Blowers 7 £D):
@ J CONTROL PANEL PLC — 23 @
MANDOOR B—0901 MANDOOR L EFFLUENT %
B-0902 TANK DRAIN EFFLUENT
B—-0903
PROJECT PROJ.
SANITHERM INC. JDS MINING WWTP " 100085
A CLEAN HARBORS COMPANY o JDS MINING o 7
2120 HARTLEY AVENUE, COQUITLAM, BC, V3K 6W5, CANADA E
7 10-JUL-2012 | REVISED FOR SUBMERSIBLE MEMBRANE MODULE TEL: (604) 529 - 2150 EAIL: information@sanitherm.com GENERAL ARRANGEMENT - 40' CONTAINER - PLAN VIEW
REVlSION DATE DESCR'PT'ON FAX: (604) 529 - 2160 WEBSITE: www.sanitherm.com gsAWNKCD g?ECKED %A8/07/2012 3307'5" - 1'_0" E‘EAWING SEL_100085-GA1

THIS DRAWING, ITS SPECIFICATIONS AND DESIGNS, IS THE PROPERTY OF SANITHERM INC. AND IS SUBJECT TO RETURN UPON REQUEST. T IS SUBMITTED ON THE CONDITION THAT IT WILL NOT BE USED OR REPRODUCED IN ANY WAY WITHOUT SANITHERM'S WRITTEN APPROVAL.



SimeonR
Text Box
EQ Tank

SimeonR
Text Box
Anoxic 
 Tank

SimeonR
Text Box
  Membrane
(submerged)

SimeonR
Text Box
Effluent
  Tank

SimeonR
Text Box
Reactor
  Tank

SimeonR
Text Box
Screen

SimeonR
Text Box
PLC

SimeonR
Text Box
Pumps

SimeonR
Text Box
Pumps

SimeonR
Text Box
Blowers


MIXER STAND SLUDGE SLUDGE FILTRATE
MX-1 001 PUMP FILTER FUMP
P=1001 PRES3S P-1002
F-0101
. Qt%
AR
COMPRESSOR
SLUDGE A-1001
HOLDING —
TANK . 2
T-1001 0 i
v FILTRATE
||_=m (n) TANK
e e
] 19'-4" 1
20
2" TO ANOXIC TANK \ /— 2" FROM MBR MODULE
—fj
|
/ I-I—LLLLLI-W
= ” == @
FILTRATE FILTRATE SLUDGE FILTER SLUDGE HOLDING
TANK PUMP PRESS TANK
T-1002 P-1002 F-011 T-1001
/€ \SECTION
\__/ SCALEN =10
PROJECT FROL.
3 02-JUN-11 | GENERAL REVISIONS, AS BUILT SANITHERM INC. JDSMINING WASTE WATER TREATMENT PLANT  [* 100085
2120 HARTLEY AYENUE, COCUITLAM, BC, V3K 6WWS, CANADA, TME
1 29-MAR-11 | INITIAL RELEASE TEL (004292150 SWil:  siwsmimmenn GENERAL ARRANGEMENT - 20° CONTAINER
. B . . ETCE CHECKED TATE SOME TRATING
REVISION | DATE DESCRIPTION FAX: {01} 520 - 2160 WEBSITE: © wmsanihemnoom o™y, e L 14-FEB-2011] 1/a"=1-0' | SEL-100085-GAO7

THIS DRAWING, [7S SPECIFICATIONS AND DESIGNS, IS THE PROPERTY OF SANITHERM ING. AND IS SUBJECT TO RETURN UPON REQUEST, IT IS SUBMITTED ON THE CONDITION THAT IT WILL NOT BE USED OR REPRODUCED IN ANY WAY WITHOUT SANITHERM'S WRITTEN APPROVAL.




APPENDIX 2

Sanitherm Wastewater Treatment System Process Control Description



NORTH COUNTRY GOLD CORP
SANIBRANE® MBR PLANT

Process Control Description

Sewage Treatment Plant
SEL-100085

July 2012

2120 Hartley Avenue
Coquitlam, BC

VaK ows SANITHER M

Tel: 604-529-2150
Tel: 604-529-2160

saneng@sanitherm.com Over Sixty Years of Excellence
www.sanitherm.com in Water and Wastewater Treatment Solutions



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

TABLE OF CONTENTS

1.0 EXECUTIVE SUMMARY ..ot 2
1.1 INTRODUCTION ...ttt 2
1.2 UNDERSTANDING THE MBR TREATMENT ...t 3
1.3 DISCLAIMER ... 4

2.0 OVERALL DESIGN PHILOSOPHY .....ccoiiiiiiiiiiiiiiiiieeeeii e 5
2.1 PROCESS SUMMARY ..ottt 5
2.2 INFLUENT SCREEN.....cciiiiiiiiiiiii e 6

221 AUTOMATED AND MANUAL CONTROLS ... 7
2.3  FLOW EQUALIZATION ...oiiiiiiiiiii e 8
23.1 AUTOMATED AND MANUAL CONTROLS ... 9
2.4  ANOXIC AND REACTOR (AERATION) ZONE .......c.ooocviiiiiieieeeeee, 11
2.5 EFFLUENT SEPARATION (MEMBRANE FILTRATION).......cccceennnnn 12
251 AUTOMATED AND MANUAL CONTROLS ..., 13
2.6 EFFLUENT DISCHARGE ......coiiii e 16
2.6.1 AUTOMATED AND MANUAL CONTROLS ..., 17
2.7 SLUDGE HOLDING AND DEWATERING ........cciiiiiiiiiiiiiiii e 19
2.7.1 AUTOMATED AND MANUAL CONTROLS ..., 20
2.8 COMPLEMENTING PROCESSES ...t 22
28.1 PROCESS AERATION ...cooiiiiii e 22
28.2 CHEMICAL CLEAN-IN-PLACE FOR MEMBRANE MODULE.....23
2.8.2.1 CHEMICAL CLEAN PROCEDURE .........ccccooiiiiiiiiiiiiiii s 23
2.8.3  SLEEP MODE ... ..o 24
284 AUTOMATED AND MANUAL CONTROLS ..., 25

3.0 OPERATION AND MAINTENANCE.......cciii it 27
3.1 PLC ALARMS AND SOLUTIONS .......oooiiiiiiiiii e 27
3.2 SUGGESTED MAINTENANCE SCHEDULE ... 28
3.3 SUGGESTED GENERAL CHECK-UP......ccovviiiiiiiiii 31

4.0 MISCELLANEQOUS INFORMATION .....coiiiiiiiiiiiii e 32
4.1 ELECTRICAL INFORMATION....ccoiiiiiiiiiiiiiii e 32

5.0 NOTES ... et 35

SANITHERMuc

February 2010 Page 1



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

1.0 EXECUTIVE SUMMARY
1.1 INTRODUCTION

North Country Gold has selected Sanitherm Inc. to provide a package design for
a sewage treatment system. The objective of this system is to process the
sewage coming from the camp facility, with the average design flow expected to
be 23 CMD (m*/day). Peak flow is assumed to be 3.8 m%hr. The design criteria
are as follows:

Table 1.1A — Design Criteria

Parameter Influent Effluent
BODs 450 mg/L 80 mg/L
TSS 450 mgl/L 100 mg/L
pH - 6-9
Fecal Coliform - CFU/100mL 10* CFU/100mL
Oil and Grease’ <50 mg/L 5 mgl/L
Residual Chlorine” - mgl/L 0.1 mg/L

* Kitchen grease traps should be kept well serviced to ensure O&G in the plant influent not exceed 50 mg/L.
** No chlorine will be added to the system, except for membrane cleaning. The effluent that contains
chlorine after membrane cleaning can be returned to the EQ tank to meet the requirement for residual
chlorine.

This document will provide an understanding of the operation logic behind the
sewage treatment plant.

SANITHERM
February 2010 Page 2



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

1.2 UNDERSTANDING THE MBR TREATMENT

A membrane bioreactor (MBR) process composes of two major processes: The
bioreactor and the membrane.

The bioreactor (biological treatment process) is another category of the activated
sludge process, but it is differentiated by concentrations of the mixed liquor
suspended solids (MLSS). The MLSS concentration in a membrane bioreactor
system can be three to ten times greater than the conventional activated sludge
systems (such as extended aeration, high-rate sequencing batch reactors,
contact stabilization, etc.). Under typical operating conditions, MLSS
concentrations for the MBR process will range between 10,000 and 20,000 mg/L
(1.0% to 2.0%). These values are normally seen in a digester of a standard
system.

The membrane (filter process) is the device which separates the MLSS from the
biologically treated effluent. It is the clarification section of the overall system
that replaces rectangular clarifiers (chain and scraper), circular clarifiers, or the
settling cycle in a Sequential Batch Reactor (SBR). The Sanibrane® membranes
are classified under the “ultra-filtration” category.

SANITHERM e
February 2010 Page 3



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

1.3 DISCLAIMER

This sewage treatment plant is designed to treat human domestic waste from
toilets, showers, laundries and kitchens.

This sewage treatment is NOT designed to treat industrial wastes, chemical
cleaning agents or antibiotic products. Such products could negatively affect the
biological treatment process.

Please keep plastic, rubber and other non-biodegradable products out of the
sewage flow.

SANITHERM e
February 2010 Page 4



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

2.0 OVERALL DESIGN PHILOSOPHY
21 PROCESS SUMMARY

There are three (3) major components to the design process: Pre-Treatment,
Biological Treatment and Effluent Separation.

The influent initially passes through an automatic fine screening machine which
filters debris and large particles from the flow. The screening machine
discharges filtered influent into the flow equalization (EQ) tank. In the case of
unexpected variation in flow quantity, the capacity of the EQ tank can minimize
the incoming variance and provide a homogenous influent to the downstream
processes. An aeration diffuser is present at the EQ tank to provide aeration and
agitation as required.

Content from the EQ tank is pumped into the Anoxic Tank where it then
overflows into the Reactor tank. Here, biological treatment will occur. The tank
provides suitable conditions to culture nitrate-removing microorganisms (aka
“bugs”), hence the term biological treatment.

Effluent Separation is handled by the membrane module in-lieu of a conventional
clarifier. The membrane will filter out any bio-solids or suspended solids from the
flow created by the permeate pump.

After undergoing the above processes, the effluent can be considered as treated
to meet the design criteria.

**k%k

Please refer to the technical drawing “Process Flow Diagram” for a general
schematic of the treatment process.

Please also refer to the technical drawings “Process an Instrumentation Diagram”
for a detailed schematic of the treatment process.

SANITHERM e
February 2010 Page 5



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

2.2 INFLUENT SCREEN

The Influent is pumped from an external pump station to an automatic fine
screening device for solids filtering. This filtering process ensures debris and
large particles are kept out of the subsequent treatment processes. The filtered
debris will be captured by a bagger system for periodical manual disposal by the
operator.

Control and valve settings are described in Table 2.2.1A and 2.1.1B

SANITHERM e
February 2010 Page 6



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

221 AUTOMATED AND MANUAL CONTROLS

Table 2.2.1A — Automated Controls for the Influent Screen

Instrument /
Tag Equipment Control
SCR-0101 Automatic Fine ¢ Hands/off controlled at the PLC
Screen e Motor overload fault alarm indication at the PLC
e Continuous monitoring of influent flow
FIT-0101 Flow Sensor .

Total Flow Count

Table 2.2.1B - Manual Controls for the Influent Screen

Tag Valve Type Location / Purpose
Cv-0101 Check e Prevent reverse flow into influent line
SANITHERM

February 2010 Page 7




North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

2.3 FLOW EQUALIZATION

After primary screening, the filtered flow drains into the Flow Equalization (EQ)
tank. The EQ tank provides hydraulic capacity for the incoming flow so as to
maintain a constant flow for subsequent downstream processes. In addition to
the automatic fine screen, the EQ tank may receive flows from the membrane
module during recycle conditions.

Coarse bubble diffusers agitate and aerate the sewage to provide odour control.
The air flow quantity can be manually adjusted by a ball valve at the aeration
header pipe line.

After being received at the EQ tank, the flow is pumped to the Anoxic Tank.

Based on calculated design loading, the flow is anticipated to be 23 m®/day. The
flow rate can be manually adjusted by a ball valve on the EQ Pipe Line.

Control and valve settings are described in Table 2.3.1A and 2.3.1B:

SANITHERM e
February 2010 Page 8



North Country Gold Corp.
Process Control Description
Sanibrane® MBR Plant

231

AUTOMATED AND MANUAL CONTROLS

Table 2.3.1A — Automated Controls for the EQ Process

Instrument /

Tag . Control
Equipment
Automated by the PLC, based on EQ tank liquid
level
De-energized if:
0 Anoxic/Reactor tank has high level